
JAPAN INTERNATIONAL COOPERATION AGENCY
TEC INTERNATIONAL CO., LTD.
NJS CONSULTANTS CO., LTD.

NIPPON KOEI CO., LTD.
TOKYO SUIDO SERVICES CO., LTD.

TOYO ENGINEERING CORPORATION

THE REPUBLIC OF THE UNION OF MYANMAR
YANGON CITY DEVELOPMENT COMMITTEE (YCDC)

MARCH 2014

GE

JR（先）

14-083

PREPARATORY SURVEY REPORT
ON

THE PROJECT FOR
THE IMPROVEMENT OF 

WATER SUPPLY, SEWERAGE
AND DRAINAGE SYSTEM

IN YANGON CITY
IN

THE REPUBLIC OF THE UNION OF MYANMAR

VOLUME IV
WATER SUPPLY SYSTEM FEASIBILITY STUDY

< Advance Version >



 
 



 

 

 

THE PROJECT FOR 

THE IMPROVEMENT OF  

WATER SUPPLY, SEWERAGE AND DRAINAGE SYSTEM 

IN YANGON CITY 

 

 

FINAL REPORT 

 

MARCH 2014 

 

 

GENERAL LIST OF REPORTS 
[...]
(8) Water Flow and Water Quality Monitoring 

Water flow and quality monitoring should be done continuously for producing good treated water to 

meet the water quality standards. The water quality parameters and flow to be monitored at different 

locations are listed in following table.  

 

Table 2.20  Monitoring Points of Water Flow and Quality 

Item Monitoring location Monitoring items 

Raw water - Water quality: intake or dividing 
well  

- Flow: Between dividing well and 
receiving well 

・Turbidity: PAC dosing rate control  
・pH：PAC dosing rate control 
・Raw water flow rate: Pre-chlorination and 
intermediate-chlorination control 

Settled water - Water quality: In settled water 
channel 

・Turbidity 
・pH 
・Residual chlorine  

Filtered water - Water quality: Filtered water 
channel  

- Flow: Between filter and treated 
water reservoir 

・Turbidity 
・pH 
・Filtered flow: `Post chlorination control 

Treated water - Water quality: after pumping 

- Flow: after pumping 

・Turbidity 
・pH 
・Residual chlorine: residual chlorine control at the 

distribution points  
・Transmission flow: understanding of transmission 

flow 
Source: JICA Study Team 

 

(9) Sludge Treatment 

Sludge treatment method is decided considering raw water quality, quantity and quality of waste or 

washed water, characteristics of sludge, disposal method of generated sludge, operation requirements, 

land size of each method, construction cost of each method and so on. Though, sludge treatment 

facilities generally consist of sludge basin (for sludge from sedimentation basins), wash water 

drainage basin (from filters), sludge thickener and dehydration facilities such as lagoon, sun drying 

bed or mechanical facilities.  

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol IV Water Supply System Feasibility Study 

 

2-32 

Use of lagoon for dehydration is a cheaper option. The fish pond owned by YCDC adjacent to the 

existing water treatment plant site can be converted to lagoon and utilized for it. Thickened sludge is 

transferred to lagoon where sludge is dehydrated by natural sunlight. Its supernatant is returned to the 

canal. Settled and accumulated sludge shall be removed during dry period.   

 

Sludge Basin Thickener Sun Drying Bed

Wash Water

Drainage Basin
Canal

Drawing sludge from

Sedimentation Basin

Washed water from

Rapid Filter

Dried sludge

carry out

return

supernatant return

 

Source: JICA Study Team 

Figure 2.11  Sludge Treatment Process 

 

1) Wash Water Drainage Basin (from Filter) 

Wash water drainage basin temporarily stores back-wash water from filters. Volume of 2 basins 

should be equal to at least one day‘s back-washed water volume. Discharge pumps are provided for 

the basins.  

[Facilities Specifications] 

 Design Parameter: 2 basins, RC Structure  

 Discharge Pump: 2 duty and 1 stand-by  

 

2) Sludge Basin (form Sedimentation basins) 

Sludge basins are provided before thickeners to adjust flow and quality of sludge discharged from 

sedimentation basins. Volume of the basins are planned to receive one day’s discharged volumes from 

the above basins during rainy season when raw water turbidity is high.  

[Facilities Specifications] 

 Design Parameter: 4 basins, RC Structure  

 Sludge Withdrawal Pump: 2 duty and 1 stand-by  

 

3) Sludge Thickener 

A Thickener is provided to accelerate dehydration of sludge and reduce sludge volume. Of the three 

types of commonly used sludge thickening processes; gravity thickening, floating thickening, and 

filtration thickening, the most generally used gravitational thickening is selected for this plant. The 

thickener will be provided with rotational sludge rake system.   

[Facilities Specifications] 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol IV Water Supply System Feasibility Study 

 

2-33 

 Design Parameter:  4 tanks, RC Structure, Cylindrical-shape type  

 Sludge Withdrawal Pump: 2 duty and 1 stand-by  

 

4) Lagoon 

Lagoon is planned to store and settle sludge discharged from thickeners. Supernatant from the lagoon 

is sent back to the canal. Lagoon is used as sludge drying bed during dry season, sludge is dried in the 

beds, settled and accumulated sludge is raked and collected. Access road and slope is provided for that 

purpose, collected sludge is used for reclamation purpose or as covering materials.  

  

(10) Chemical Dosing Facility 

 

1) PAC Dosing Equipment 

Alum and PAC are generally used as coagulants. PAC is flexible to raw water quality change despite 

its relatively higher cost, therefore, used in YCDC. For this plant, PAC is recommended same as 

existing chemical. Accordingly, storage tanks and dosing pumps are provided for PAC dosing.  

 

2) PAC Dosing Rate 

Liquid PAC dosing rate is planned as 40 to 100 mg/L based on the trial experiments made in the end 

of June 2013 and referring to the actual dosing rate performed in the existing Nyaunghnapin water 

treatment plant. 

 

In the Nyaunghnapin water treatment plant, water quality analyst has been carried out daily using jar 

test method for deciding best dosing rates. The decided dosing rates are as follow;  

Dry season: Turbidity Average 60-70 NTU, PAC dosing rate 60 to 70 mg/L 

Rainy season: Turbidity 100-500 NTU, Average 200-250NTU, PAC dosing rate 80 to 100mg/L 

 

For this plant, pre-sedimentation basin with 12 hours volume is planned to reduce high turbidity. Raw 

water quality of 250 NTU was reduced by two-thirds to 75 NTU after 12 hours of pre-sedimentation, 

measured at the end of June 2013. Referring to these values, dosing rates are planned between 40 to 

100 mg/L as shown below.  

 

Table 2.21  PAC Dosing Rate 

Season 
Expected Turbidity after pre- 

Sedimentation Basin  
Water Quantity Dosing Rate 

Dry 40NTU Daily Average/ Daily Maximum 40mg/L 

Rainy 
75NTU Daily Average 60mg/L 

250NTU Daily Maximum 100mg/L 

Note: Dosing rate is tentative and needs verification during detailed design period. 

Source: JICA Study Team 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol IV Water Supply System Feasibility Study 

 

2-34 

3) Design Value of Chemical Dozing Equipment 

The chemical dosing facility is design as following design criteria. 

 Chemicals: Liquid PAC 

 Doing rate: 40 to 100 mg/L 

 

(11) Chlorination Facility 

Chlorination facility is planned to provide safe water to consumers. Liquid sodium hypochlorite is 

planned as chlorination agents based on the comparison shown in table below. Although 

hypochlorite’s costs are relatively high, dosing facilities are simple and can be imported. Liquid 

hypochlorite has already been used in the existing wastewater treatment plants in Yangon. Dosing 

points and purposes are as follows: 

 Pre-chlorination: Dosing rate is set as the minimum rate in order to prevent algae generation 

and growth 

 Intermediate-chlorination: Used as an alternative of pre-chlorination when the raw water is 

polluted by wastewater along the intake canal. 

 Post-chlorination: Providing residual chlorine to take care of the potential pollutants seeping 

in the distribution system. The planned residual chlorine concentration will be 70 % of the 

original chlorine concentration after travelling 30 km pipe length. 

 

Table 2.22  Chlorine Dosing Rate Plan 

Item 
Dosing Rate(mg/L) 

Maximum Average Minimum 
Pre-chlorination 1.0 0.5 0.3 
Intermediate chlorination 1.0 0.5 0.3 
Post chlorination 5.0 3.0 1.0 

Note: Dosing rate should be decided based on water quality tests before the detailed design. 

Source: JICA Study Team 

 

Table 2.23  Chlorination Agents 

 Purchase of Liquid Chlorine
Purchase of Liquid 

Hypochlorite 
On-site Generation of Liquid 

Hypochlorite 

Character 
Liquid Chlorine contained in 
Gas Cylinder  

Liquid 
Liquid, Produced from salt 
by electrolysis  

Effective 
Chlorine 
Concentration 

More than 99.4% Approximately 12.0% 

Approximately 1% by 
non-diaphragm type  
Approximately 5% by 
diaphragm type  

Stability Stable 

High Alkalinity  
More unstable when effective 
chlorine concentration is 
higher. 
More dissolved when salt 
concentration is higher. 

Low Alkalinity 
Less stable than Liquid 
Chlorine but more stable than 
purchased liquid 
hypochlorite. 

Storage Should follow “Safety Concentration may become Long-term storage is possible 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol IV Water Supply System Feasibility Study 

 

2-35 

 Purchase of Liquid Chlorine
Purchase of Liquid 

Hypochlorite 
On-site Generation of Liquid 

Hypochlorite 
regulation on general 
high-pressure gas” etc. in 
Japan. 

lower, Long-term storage is 
difficult.  

as salt.  

Dosing 
Devices 

Complex Easy Relatively Complex 

Handling 
Remarks 

Careful handling is required 
due to strong poisonous gas 
with irritating odor. 

- Air bubble is generated by 
electrolyzing sodium 
hypochlorite.  
- So consideration should be 
taken to prevent pumps and 
pipes from airlock 
generation. 

- Small chances of obstacles 
from air bubble and scale 
generation  
- Discharge after dilution of 
hydrogen generated during 
electrolysis.  

Measures 
Against 
Leakage 

Lead to heavy accidents 
when chlorine gas leaks.  
Gas detector, neutralizer and 
absorbers are mandatory for 
small-sized facility.  
In addition, neutralizing 
reaction towers are required 
for large-sized facility.  

Barrier is required to prevent 
overflow.  
Prevention of mixing with 
PAC is required, which 
generates poisonous chlorine. 

Barrier is required to prevent 
overflow.  
Hydrogen should be 
discharged sufficiently 
otherwise it will explode or 
catch fire.  

Operation 
and 
Maintenance 

Chlorine dosing device, 
vaporizer, detector, 
neutralizer, absorbers etc.  

Dosing device Electrolyzer 

Overall 〇 ◎ △ 

Source; Guideline of Treatment Technology 2010, Waterworks Technology Research Center, Japan 

 

(12) Mechanical Facility 

 

1) Design Water Flow  

Mechanical design for process and facility should be done with a view of economy and easiness of 

maintenance as well as review of the existing mechanical equipment used in YCDC. Design condition 

of each facility related to mechanical equipment is shown in the following table.  

 

Table 2.24  Mechanical Equipment Design Condition for Each Facility 
Facility Design condition

1) Receiving Well/Flocculation Basin
2) Sedimentation Basin,  
3) Filter 

190,900 m3/ day 
Design inlet maximum turbidity 250 NTU 

Design inlet average turbidity 75 NTU 
4)  Treated (clear) Water Reservoir/ 
Transmission Pump 

181,800 m3/ day (40 MGD) 

5)  Wash Water Drainage Basin and 
Sludge Basin 

190,900 m3/ day  

6)  Coagulation Facility 190,900 m3/ day 
PAC Average dosage rate:  40 mg/L 

Maximum dosage rate: 100 mg/L 
7)  Chlorination Facility 190,900 m3/ day 

Pre or Intermittent chlorine Average dosage rate: 1 mg/Leach 
181,800 m3/ day 

Post chlorine Average dosage rate:  3 mg/L 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol IV Water Supply System Feasibility Study 

 

2-36 

Facility Design condition
8)  Sludge Treatment Facility 190,900 m3/ day 

Inlet sludge concentration approx. 0.5 %. 
Thickened sludge concentration approx. 3.0 % 

Source: JICA Study Team 

 

2) Receiving and Distribution Well, Rapid Mixing Basin and Slow Mixing Basin 

Eight inlet gates are provided. 

 

Table 2.25  Mechanical Devices in Receiving and Distribution Well Cum Mixing Basin 
Item Specification Number 

Inlet Gate 
Manual Iron Gate 

0.6m Width x 0.6m Height 
8 

Source: JICA Study Team 

 

3) Sedimentation Basin 

Sludge in the existing treatment plants is withdrawn with a small number of withdrawal valves 

manually. However, withdrawal efficiency is not necessarily good because of manual operation of 

valves, improper locations of valves, insufficient volumes of sedimentation valves, wastewater basins 

etc.  

 

To rectify the above issues and to achieve better quality of the treated water, sludge is planned to be 

withdrawn automatically. Electrically-driven valves are installed and controlled by timer. In addition, 

control consoles are placed on the above-ground level. However, sludge scraper is not planned and 

instead, accumulated sludge is collected manually and periodically same as the existing practices in 

other plants of YCDC. Prior to collection of the accumulated sludge and basin cleaning, water in the 

basin needs to be emptied through the above-mentioned electrically-driven valves. So, eccentric 

valves are planned which is not prone to clogging by sludge.  
 

Table 2.26  Mechanical Devices in Sedimentation Basin 
Item Specification Number 

Sludge Withdrawal 
Valve 

Electric-driven, eccentric-structure Valve 
Diameter 150 mmx0.4kW 

32 

Source: JICA Study Team 

 

4) Rapid Sand Filter 

Valves are operated manually in the existing filters of YCDC. In addition, Backwashing flow and 

pressure cannot be measured and controlled in the backwashing pumps. As a result, filtering process 

is not operated well. Therefore, as requested by the filter operating staff in the existing plants, 

automatic backwashing and surface washing systems are planned, which are operated both by timer 

and manually by monitoring water levels. 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol IV Water Supply System Feasibility Study 

 

2-37 

Table 2.27  Mechanical Devices in Filter 
Item Specification Number 

Inlet Gate 
Electric-driven Iron Gate 

1,650 mm width x 350 mm height x 2.2kW 
24 

Outlet Gate 
Electric-driven Iron Gate 

600 mm width x 600 mm height x 1.5kW 
24 

Surface Washing Valve
Electric-driven Butterfly Valve 

Dia. 400 mm x 0.2kW 
24 

Back Washing Valve 
Electric-driven Butterfly 
Dia. 600 mm x 0.75kW 

24 

Source: JICA Study Team 

 

5) Transmission Pump  

Transmission pumps are installed at transmission pumping station which adjoins treated water 

reservoir of the plant. Since pressure tightness of a pipeline is 1.0 MPa, total pump heads should be 

set to maximum 90m. To decide the size of motor output, it is important to consider the experience of 

staff of YCDC in terms of repair. The capacity of pump is judged as maximum 800kw, which can be 

repaired by YCDC. Consequently, the number of pump to be installed is decided considering 

synchronization between intake pump and transmission pump.  

[Pump Design Concept] 

 Maximum Pump Head: 90 m corresponding to allowable pipe pressure of 1.0 MPa.  

 Maximum Motor Output: 800kw (same capacity as YCDC is using)  

 Countermeasures against water hammer: Surge tank/flywheel and/or non-return valve  

 

Transmission pumps consisting of 4 pumps including 1 stand-by deliver 181,900 m3/day water to the 

service reservoirs in Zone 7 and Zone 8 with a transmission pipe of dia. 1,200 mm and length 13,400 

m. The above water includes demand in Thilawa SEZ. Water volumes are almost constant so that 

pumps are simply turned on and off based on water levels in both of the service reservoirs.  

 

[Facilities Specifications] 

Accessories such as non-return valves, surge tanks and/or flywheel should be provided near delivery 

side of the pumps to prevent developing negative water pressure due to water hammer phenomenon in 

case of long distance and flat pipeline routes. In addition, pressure gauges, motor operated discharge 

valves, etc. are also provided to the pumps. Bulk meters are also planned. 

 

Table 2.28  Mechanical Device in Transmission Pump 
Item Specification Number 

Transmission Pump Horizontal-shaft Double-suction Volute Pump 
42.1 m3/min x approx.40m Head x570 kW 

4 (including 1 
stand-by) 

Source: JICA Study Team 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 